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e M TR BL2600C18654S1PG2646 14. 6V 2600mAh 37. 96Wh
54 AR Chinese
Name of Sample | 2 o Lithium-ion Battery Pack BL2600CI8654S1PG2646 14,6V 2600mAh 37. 96Wh
English
FE Ry 1123070159
Sample No.
EZ ¥ EREERE (GIRMD AL RHE TR 22 5
Consignor GlobTek (Suzhou) Co., Ltd
g FEBLT IRERFERE oD LR A R 2y 71
Manufacturer GlobTek (Suzhou) Co., Ltd.
== WE ] Calgb s F 0
] |
R 7 ik ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and (riieri.
Test method ST 'SG/AC. 10711 /Rev. 7&Amend. 1 Section 38. 3
122 3= o BLO I 3 R i
] L]
$JE#T/& ST/SG/AC. 10, 11 Rev. T&\uend. 1 do 3 UN Manual of Tests and Criteri.
Criterion ST SG AC. 10/11/Rev. T&Amand. 1 Section 38.3
£ 50 Sham " i
A#“p R W n R
ppearance Blue Plastic (ilm shell
> 3 & oy Sk
o 0 A 20230707 AL B A 2023-07-29 ~ 2023-08-16
Accepted Date Test Date
oo B TR FEASEAEL A AR s it AME RS T T e
S A Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems cireuit, Impact, Overcharge, Forced discharge
AW, NGB R AR RS T M) ST/SC/AC, 114 Q ming. 1 38. 345AETE
*. J/{
A L4 The sample has passed the test items of UN Manualf o} ests and / ity
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38. 3
Conclusion Aj{ﬂ L\\
VA (= | 2
B GILI }M,yzﬁng 0813,
- Al o EH 4 Rech ble Lithium Battery. /
P M echargeable Lithium Battery (74). /ﬁ_ﬁ
Comment
FFF Ak / oIk B4R AL
: /
Consignor
Address Post Code
y ke . *Z 45 &
g ﬂf iz G ’Fa’:lﬁ"i 4l @}ﬁ
Approver: Checker: Compiler:
RS- S
Titles AL A AR AR IC (Head of Electrochemical Testing Department)
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5 Name of Test Standard requirement or The = vk
o. i Clause Number of Standard Test Result Conclusion | Remark
jEadll B HbRAET
- . “”r.w/mutmd i}zj/f /Rev. T&Amend. 1 38,3 i3 i %
’ ) o ) ev. TAmend. T 38.3 i | Y& 1
- 3 A-
AAltlT'Ud_E UN Manual of Tests and Criteria Gee: Appendiz .| n'fﬁ' /
simulation ST/SG/AC. 10/11/Rev. TéMend. 1 Seetion 38, 3 Passed
Test T 1
WA alad bt F
. %muﬁ JI£ ST/SG/AC. 10/11, Rev, TéAmend. | 38. 3 i Wit 2
" BT, 2 . s v
Thermal test LN Manual ol Tests and Criteria SEE APHETATE 2 ,‘u‘/f_% /
ST/SG/AC. 10/11/Rev. T8Amend. | Seetion 38,3 Passed
Test T. 2
WA e B T
IREh SIS ST/SG/AC. 10711 Rev. Tedmend. 1 38,3 W8 | jLpH & 3
3 . d L] . L dde
Vibration UN Manual of Tests and Criteria See Hpnendix! 3 ,—,” 8
ST/SG/AC. 10711 /Rev. Tedmend. | Seetion 583 TEssel
Test T.3
O G R A E
it WEY ST/SG/AC. 10711 /Rev. TkAmend. | 38,3 & Witk 1
1 T A : A P
Shock U Munual ol dosis and Criteria & AorEndis K /
ST/S6/AC. 10711 Mev. T8Amend. 1 Soction 38, 3 Passed
Test }
ey GRS AET
~ ShT R WY ST/SGANC. 10/ /Rev. T8Amend. 1 98,3 B0 | I & 5
2 LA 3 o ~ 3 = Fas
EXterl:lal ?hort LN Manual of Tests and Criteria see Appendix 5 Hﬁ\} ’/
circuit ST/SG/AC. 10/11/Rev. T&Amend, | Section 38,3 Passed
Test T.5
eI O AbsedE
] e gﬂT :T/SH/'\L'. L0711/ Rev. T8Amend. 1 38.3 i [ W 6 N
ImpaCt LN Manual of Tests and Criteria See Appendix 6 Ilm /
ST/SG/AC. 10/11/Rev. TéAmend. | Seetion 38,3 Passed
Test T.6
HEAT IS0« 3% Fnbeit T
om ] ) ST/SG/AC. 10/11/Rev. TéAmend. | 38.3 Wk | RLpH 4 7
7 T 7 2 ’ 8
OverCharge LN Manual of Tests and Criteria See Appendix 7 H /I% /
ST/SG/AC. 10711 Rev. T&Amend. | Section 38, 3 Passed
Test T.7
BRI 3RS i ApafE T
q ?ﬁ%ﬂﬁi% {%{T ;T/Hl}/'\('. 10/11/Rev, TeAmend. | 38. 3 i# Wi 2 8
. T, . s
Forced discharge UN Manual of Tests and Criteria See Appendix 8 (ot /
ST/SG/AC. 10/11/Rev. ThAnend. 1 Seetion 38, 3 Passed
Test T. 8
AR RS AAF _ IABERLIE :22°C-25°C : IRBTUAE - /%
Test Environment Ambient temperature:22°C-25°C;Ambient humidity:/%
Condition
KRR A p
SRR Test [tem
a R Y
Subcontracted Test FEFEF | £ 7 "R 4% /
Condition Subcontracted Name Post Code
Laboratory M HE / W45 ¥
Address Tel
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BT 1 AR A B 4 Ak iR
No. Name of Test [tems | Altjtude simulation
S AL ~ b gA
#’fcﬁ? #‘f‘ﬂ%”lk?& Tihj-l- i| Before ’j{‘gu)\% After /ﬁ:%iﬁk 5@]’,—?—?‘@& _ﬂ-’f@,
%5 Sample Status RE | FRELE| RE T /£ | Mass Loss | Residual | ZL,
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g Y /% 1% Event
001 | oyoporr®l | 209.82 | 16.41 | 209.85 | 1641 0.00 | 100.00 | o
002 | WL | o144 | 1645 | 21147 | 16,44 0. 00 99.94 | o
003 | joycroith® | 20047 | 1638 | 20051 | 16,38 0.00 | 100.00 | o
ICYCTEL TR, ; 5 " v g i
004 | joye Furre charged | 21134 | 16.46 | 211.38 | 1645 0. 00 9.94 | 0
005 | uscic rutts aged | 21240 | 1645 | 21244 | 1645 | o0.00 | 100.00 | o
006 | sscre rrie oo | 21003 | 16.38 | 210,06 | 16.38 0.00 | 100.00 | ©
007 | et e 77 B 18 | sii s (W16 28 0.00 | 99.94 | o
008 | yioss Rt | 21080 | 16.44 | 210.62 | 16,44 0.00 | 100.00 [ ©
)\ r‘% FThis s,‘[)alr;ot}.LiJLl.lilnntkiundi 1y
FiE: LR V=R D-AR R-2LE PR K 0-AMR. LRSS, AR, RBE, RA K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A% ) BRAE L4 | AR
No. Name of Test ltems Thermal test
: ; XA B R e 2 o
Ha | RERA IRHEL Bt RBE Mer | 2 gl fiaam L
%5 Sample Status Vi 2 Vil Vit FF 3 /& | Mass Loss Residual E{L%
Sample Mass ocv Mass ocv OCV | Other
No. /g v /g v 1% /%  |Event
001 | i foieh it | 209.85 | 1641 | 20972 | 1623 0.05 | 98.90 | o
002 | or et | 21147 | 1644 | 21133 | 16. 10 0.07 | 97.93 | o
003 | et oo 20951 | 1638 | 209.35 | 1620 0. 08 95.90 | o
004 | | ROEER® o138 | 1645 | 211,23 | 1627 0.07 | 9391 | o
005 | sremrrrel | 21244 | 1645 | 21229 | 16,26 0. 07 8.8t | o
006 | yromepins ondiniios A8 16, 3ai ™ engtes | 15120 0.06 | 989 | o
007 | ssere oot o | 2181 | 1626 | 21065 | 16,02 0.08 | 9852 | o
008 | saveporirrt | 21062 | 16.44 | 210.48 | 16, 25 0. 07 98.84 | o
v s efThis space intentionally
2 P . fl‘l'LlrIllil;‘lk]

HiE: LR VR4 D4k R-28ZL F-A2 k. 0-FLitihh. RBA. RBK. LLE. FAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RMFE LA | =)
No. Name of Test Items | yipration
Y 4‘\‘;_,_ I W 2 ]
poaea B2 A RIS Before AEE After FEHRE Fl A ) | i
5 Sample Status RE FReE KE Jr3& 8, /& | Mass Loss | Residual | B2
Sample Mass OoCV Mass ocv OCV | Other
No. /g A" /g A% /% % Event
ICYC3E A AT . . . .
001 [ oy rurty ot oo | 209.74 | 16.23 | 209,61 16. 21 0. 06 99. 88 0
1CYCHE 4T Al 5 ’ ‘ .
002 [ \oyeurly omrged | 211.33 | 1610 | 211.22 | 16.08 0.05 99. 88 0
003 | o RrERL | 20935 | 1620 | 209.19 | 16.18 0.08 | 99.88 | o
ICYCE A Al . e ‘ ‘ . =
004 IOYC Fully charged | 211.23 16. 27 211.13 16. 25 0. 05 99, 88 0
005 | pvereriril ool 21200 | 1826 | w221 | 16,24 0.04 | 9988 0
006 | Lsocrrril 120993 | 16.20 | 200.81 | 1618 0. 06 )9, 88 0
230YCHEMm Il ” = ; ‘
007 | ncve Folty marceiiiniil. 65 1 16,88 | 211.58 16. 00 0.03 99. 88 0
008 iy 210.48 | 16.23 | 210.40 16. 23 0. 04 99. 88 0

M s e This space intentionaliy
J~—FI.I+ letf't blank

@ik LR VoRA DMK RAE PRk 0-RiR. B4, RAEA. LRE. Fik
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23CYC Fully charged
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ik ) Hop R B % A it
No. Name of Test Items Shock
XIS BT Before RS After &
# i B R A - - RERK | FELE | Hib
% e BRE | FHReLE| AT FF¥4d, /& | Mass Loss | Residual | L%
Sample P Mass ocv Mass ocv OCV | Other
No. /g i /g v % 1% Event
001 | yeycromaoot o | 209.61 | 16.21 | 200.57 | 16.20 0. 02 99.94 | o
002 | eyl oo 2122 | 1608 | 21120 | 16,08 0. 01 100.00 | o
003 | o foEERY | 20019 | 16,18 | 209.18 | 16.18 0. 00 100.00 | o
—
004 | ot i® | 2113 | 1e.25 | 21107 | 1624 0.03 99. 94 0
005 | serepaiw ol 212221 | 1624 | 21218 | 16,24 0. 01 100.00 | o
006 | ssapoi®®L 20981 | 16,18 | 200.78 | 16,17 0. 01 9.91 | o
2ECYCHEA . ~
007 | sreverrial o 21158 | 1600 | 211.56 | 16.00 0.01 | 100.00 | o
008 il St 210.40 | 16.23 | 210.37 | 16.22 0. 01 99.94 | o

LU

This space intentional ly

lel't blank

Fix: LR V-IRA D-fEiA R-BEE F-A K 0-FaR. LiBA. MR, LARE . AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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S 5 BUAE LM | S T

No. Name of Test Items External short circuit
H etk 5 kA ﬁé;’n%@ﬁ%ﬁg .
Sample No. Sample Status Max. Extem/eté:Tempel ature i

e 1caécgﬁﬁft ﬁiged 56. 5 0

tp2 1c&écggf§f\ ﬁéliged 57.2 =

003 lC’I’éCéEﬁfﬁﬁged 56,2 0

0 lCYéC;ﬁ‘f‘fj\.:ﬁgged a7. 4 0

005 25C§?nggj}§£ged 56. 2 0

U0g 2~:C\2€F}¥u111ﬁ\$;ied 58.10 o

i 25c$;[ .leﬁc ‘:Eged 57.5 0
BLIF 251 This space inbtlear:]tkm,--. i1y lert

BiE: DA R-2E F-R K 0-AMIK. LRK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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(g 6 BARE LA |
No, Name of Test [tems Impact
Motk s Bk A HERBORGEE .
Sample No. Sample Status Max. Extcm;éTemperature Other Event
o L0YC 50 Capatits 123. 3 .
A0 1Cﬁ§g%5?2fzity 119.7 0
ot 1cfgﬁﬁwfgzii%ity 121. 5 0
018 zc;giﬁwfﬁiiifily 116. 8 0
o J50C 0% OCa;am ty 109. 3 o
oI5 25(?53{ ‘?;OUf.o—}(E;fd:;l ty 113.6 'e)
-
o w el M 100. 3 R
018 25CYC 50%78 & 120. 6 o

23CYC 50% Capacity

LAR 1

This space intentionallv left
blank

Fiz: DRk F-ARK 0-Zfgk., AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 g BRAE LA | Al
No. Name of Test Items | Qvercharge
% MRS Fn R
Sample No. Sample Status Other Event
ICYCHEAS fi
019 1CYC Fully charged 0
. 1CYCHE A7l
020 1CYC Fully charged Q
; ICYCsE M
021 1CYC Fully charged 0
1CYCHEA A HL
022 1CYC Fully charged Q
’ 25CYCIE 4 Al
023 25CYC Fully charged 0
i 25CYCHE e
024 95CYC Fully charged 8
.. 25CYCE A A !
025 25CYC Fully chargad U
; 250YCTL AL
026 25CYC Fully charged 0
LURZEH This space intentionally leit blank

&iE: D-RRIR F-A2 K 0-ZfBIR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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o g IR B 4 A SRR
No. Name of Test Items Forced discharge
¥ 2 Lo B - I
:%WI%T? S#WFE\;‘: FAILE.
ampie NO. ample atus OthBl’ Event
1CYC5EA
027 1CYC Fully discharged 0
y 1CYCHEATio
028 1CYC Fully discharged 0
1CYCHE A,
029 1CYC Fully discharged 0
1CYCHE i e,
030 1GYE Fillly discharged 0
LCYCSE AT i
031 ICYC Fully discharged 0
5 LCYC e A~ B e
032 iBic Fully diseharsed 0

1CYC5E AT s

033 1CYE Fully discharged O
034 1CY( llt‘ri‘?uf(rrl?al wed 0
035 ove lfc}aﬁ?ﬁizlr{ﬁal' 0
036 e P 1L1JyL ginf c?arged 0
037 25CYC?5F€1Y1C]%§iﬁs§{ctl{?arged 0
038 25cvc25FC1?iC13;;?i%{clgarged 0
039 25(‘.‘{(.25}:(3-1%‘}};? Tibskcil?arge d o
040 2 5CYC2 51‘(;.:{1(:1;;C %ij‘jfc?arge d 0
041 25cyc.25FCL}-1Ci;jvﬁﬁfc?arged 0
042 ZSCYC?iﬁfiCl%?i:ibfcfarged 0
——
043 25&'02E)rg?lcfyL girfc'#arged 0
044 25CYC25FC:'1C1;_\?F Tiﬁsgcrt?arged 0
045 25CY [,?SFEJYICl‘jf %ijfcr]?arged 0
046 25C YCZEFSIYI(;T'ET;?Cﬁrged 0

&oE: D-fBAR F—A2 k. 0-FLfgIR. FAT K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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SEESE

i .; -!llr.‘]i"l' g
R 19 20 21 22

& www.gl com

PART NGBL2600C1885481PG2EA6 .
MODEL Nu. BL2600C1865451PB2646

sk 75 & Tk



